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L5 d RIS LA ICR 18650 (2S1P) 7.4V 2200mAh 16. 28Wh
LR Chinese
Name of Sample % /
English
kT 1118100098
Samplg No.
Py TR T A A A A
Considnor Ningbo hongyuan electronics technology co., LTD
Py BB TR A
Manufagturer Ningho hongyuan ctronics technology co., LTD
ol ok AT OF R SRR SRR T A
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
HRAFA B4 B T RBRMERMRLT RRAETI
) ST/SG/AC. IO/II/REV 6°38. 3 UNITED NATIONS Recommendatlons on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
o o : =
A’#"" Jis Wt SRR
RESSIERICE Blue Plastic film shell
3 s A AL S
et B A 2018-10-16 RS AR 2018-10-19 ~ 2018-12-17
Accepted | Date Test Date
o B AR AR WRah  ph i A e SR
=57 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltdms cireuit, Impact, Overcharge, Forced discharge
LR, MM EHER (RTERRYEH a5 AT
ST/SG/AC. 10/11/Rev. 6 38. 34r#EEE:K .,
oy lE= s The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6
Conclusipn 38.3
A2 H 3 (Dave)s=2018-12-20
&3 A e i ¥ H i ZHRechargeable Lithium Battery. //. 72
Vi
Comment
Rt / R LD
Consigrior 315176
Address Post Code
BAE AL R E g L§
Approver: ‘ Checker: Compller >
RS B
Title: B TFEIM (Vice chief engineer)
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E‘__g_ A2 MR B 4 A ’h’/ﬁ-—i‘fj{&ﬁ'/ﬁ ﬁ)\"J‘ sk B AR sE# £33

N Name of Test Standard requirement or The 'u_ =
0. ranl Clause Number of Standard Test Result Conclusion | Remark

gg»@ «?e%/faﬁﬁﬁj@zzmmgim ey
L~ ST/SG/AC. 10/11/Rev. 6 38.3 iRXET. 1 7. [

1 ﬁﬁ&m UN Manual of Tests and Criteria - SJ:(E{TA% ;ndi 1 A;f% /
A_ltlltude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 e P;ssed
simulation

g"ﬁ;@ «?ef/'@mﬁjq‘ﬁ/@ﬁamﬁim KB
p ST/SG/AC. 10/11/Rev. 6 38.3 RIET. 2 I s
2 Theﬁﬁ?ﬁfest UN/Mar/lual of Tests and Criteria . SJ:elyﬁlfpzndix 92 a7 8 /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.2
Passed
AW O RRByEmmED ] bR
) FAY ST/SG/APE 10/11/Rev. 6. 38: 3 1%%% shﬂmpﬁﬁ 3
3 ) . UN Manual of Tests and Criteria See Appendix 3 B /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 2L P;ssed
REH (KTERRAEHOELD RAbH
i FM) ST/SG/AC. 10/11/Rev. 6 38.3 AT, 4 Mz 4
4 UN Manual of Tests and Criteria 3 See Appendix 4 e 7
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 22 P:'sse d
KEH (OCTHERRIERmAIENT R b
S B FH)y ST/SG/A%.fO/ll/ReJ. 6 38.3 AT, 5 Tﬁy‘l,_‘pﬁi% 5
5 UN Manual of Tests and Criteria SeeuApDendises ey 8 /
Bxternal short [s1/Se/aC.10/11/Rev. 6 Section 38.3 Test T.5 el i Possad
circuit
Bal (T R R DB R RN B
il FHY ST/SG/AC. lla/ll/Rev 6383 WIT.6 | AKX 6
6 UN Manual of Tests and Criteria See Appendix 6 A;’:% /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.6 | CC ' PP Passad
gg)@) S?%;Eﬂ?ﬁ;%i‘fﬁHﬁi%i)‘(#?}ﬁﬁtgﬁﬁ%nﬁ‘
. AC. 10/11/Rev. 6 38.3 iAIAT. 7 i 2k
7 7e UN Manual of Tests and Criteria szgjf anix 7 . /
Overcharge  [ST/SG/AC. 10/11/Rev. § Section 38.3 Test T.7 20 il
Bl CSFEiRiime F LTS RO AT
P FH) ST/SG/AC. 10/11/Rev. 6 38.3 RHKT. 8 - LR 8
8 A UN Manual of Tests and Criteria See Appendix 8 g -8 /
Farced discharge [s1/s6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 2 Passed
o R BRI LAt ' R IRRE : 20°C-24°C  BR BRI AE - /%
TestBnvironment Ambient temperature:20°C-24°C ;Ambient humidity:/%
Condition
A& 3 B
/
i @ ; {q\%\‘% A Test Item
Subconiracted Test SO EE | LAR / u 4 /
Candition Subcontracted | Name Post Code
Laboratory 3 bt / W, 1% y
Address Tel
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5(CYC Fully charged

SRICI Testing Co., Ltd. Test Report— Appendix 1 NO. 1118100098
3/11
A5 , BATE LA | FREHR
No. Name of Test Items Altitude simulation
NN 2 VN -y 2 A ' ]
# = #‘ 2R A KIEA] Before RS After }ﬁi% ok Y )% bR ﬁ— "
%5 Sample Status }ﬁ-% FEw/E })ﬁ_i' T /E | Mass Loss | Residual %g
Sample Mass ocv Mass ocv OCV |Other
No. /g A" lg A 1% 1% Event
ICYCSEL R S S 2
001 | ore Forie mmtoa | 93,5247 8.32 | 93.5346 | 8.29 0. 00 99.64 | O
002 | Joycrian® | 93.3946 8.33 | 93.4031 | 831 0. 00 99.76 | o
003 | oy | 93.6319 | 8.20 | e36418 | 8. 26 0. 00 99.64 | ©
004 | pyerrs/® | 93.8963 | 8.31 | 93.9079 | 8.29 0. 00 99.76 | o
005 | spevcporiie | 93.4921 834 | 93.5007 | 8.31 0. 00 99.64 | o©
006 | speremorin® | o4 3gipdf 837 | 943921 | 834 0. 00 99.64 | o
007 | sqvcrorirn® o 1943120 [ 834 | 943200 | 831 0.00 | 99.64 | o
008 S 93.1704 | 8.37 | 93.1804 | 8.34 0. 00 99.64 | o

DRz i

left blank

space intentionally

Note: L-Leak
No Disasseml

G LR V-RA - R-AL Pk 0-RiR. RBA. Mk, L. X,
age V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
bly,No Rupture & No Fire.
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A% ) S ELET I
No. Name of Test [tems Thermal test
s LY 28 - L L)
8 ] i g
Ha | Hekrs b Befe RIS Aer | g k| A4 E] Foh
%5 Sample Status RE |F¥LE s 3 FF34 9, /% | Mass Loss| Residual | L&
Sample Mass oCcv Mass ocv OCV |Other
No. g Y /g N % /% Event
001 | iRl | 93.5346 | 829 | 93.4847 | 8.12 0. 05 97.95 | o©
002 | ocErrm | 93.4031 | 831 | 93.3680 | 8.15 0.04 | 9807 [ o
003 | olCEERE | 936418 | 8260 | 93,5991 | 8.1l 0.06 | 98.18 | o
004 | oCERE® | 939079 | 8.29 | 93.8711| 8.13 0.04 | 98.07 | o
005 | gl Rh® | 93.5007 | 881 | 93.4638 | 8.14 0.04 | 97.95 | o
006 | sdllER® | 943921 | 884 | 9438585 | 8.14 0. 04 97.60 | ©
007 | geiicress  [easzi0 | 831 | 94.2828 | B4 0. 04 97.95 | ©
008 | solicmanm g3 1804 | 834 | 93.1408| 815 0.04 | 9772 | o

:-L—F$ EThis s

left blank

bace intentiemally

L. LR VoRA D-MBAA R-sRE Pk 0-Rigk. LARA. LA, FARH. AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F -Fire O-No Leakage,No Venting,
No Disassemply,No Rupture & No Fire.
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No Disassembly,No Rupture & No Fire.

Note; L-Leakiage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

SRICI Testing Co., Ltd. Test Report—Appendix 3 NO. 1118100098
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F5 3 RAB 24| e
No. Name of Test Items Vibration
# i ER RS KU Do BEVE After | g gaik | #MABE | R
£ Sample Status RE FREE( RE Fr#-4, /& | Mass Loss | Residual W%
Sample Mass ocv Mass ocv OCV | Other
No. g N /g N /% 1% Event
ICYC5e4= %8 8 v ,
001 | o GERE® o 193.4847 | 8.12 | 93.4956 | 8.1l 0. 00 99. 88 0
‘ LCYCTE A 3o - & i
002 | iGERRE 0 193.3680| 8.15 | 93.3882 [ 8.14 0. 00 99. 88 0
LOYCE AT |
003 | prcen® . |93.5991| 8.11 41836176 | 8.10 0. 00 99. 88 o
1CYCSE 78 /L -
004 | pcmai® oo |93.8711| 8.13 | 93.8879 | 8.11 0. 00 99.75 0
005 | sicickenie . 193.4638 | 8.14 | 93.4833 | 8.13 0.00 | 99.88 | ©
006 | s cieEat® | 94. 35558 14104 TIST 8. 12 0. 00 99.75 0
0CYCTEATEH, 4 989 - 302 : 2
007 | sochc Furly charged 242828 [ 8,14 94. 3029 8.12 0.00 99. 75 0
008 | QliCERE® 1931408 | 8.15 | 93.1635 | 8.1 0.00 | 99.51 0
\| =g {This & intentionall
J\ ]‘fﬂl: 15 ‘;)ereftlnbleallklﬂna Y
%5 L VR4 D-AAA R-ARE P-RK 0-RAR. RARL. RMK. R LEX.
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F5 ; R B & AR i
No. ‘ Name of Test Items Shochk
.]s ade " afs
K After [
%5 Sample St;;us & | FReAE| ME |FHEE| MassLoss | Residual %
Sample | Mass ocv Mass ocv OCV | Other
No. /g Y g AY, 1% /% Event
001 | joyireeR® | 93.4956 [ 8.11 [ 93.5018 | 8.1 0.00 | 100.00 | o
002 | iiCEERE | 93.3882| 8.14 |93.3922 | 814 0.00 | 100.00 | o
003 | iR | 936176 8.100 [93.6229 | 8.10 0. 00 100.00 | o
004 | o WERA% | 93.8879 | 8.11 | 93.8940 [ 8.11 0.00 | 100,00 | o
005 | sooliicreeR® | 93.4833| 843 [ 934891 | 8.13 0. 00 100.00 | ©
006 | spolCEEAE | o4 maBT | €12 | 94.7168°( 82 0. 00 100.00 | o
007 | sliCERR® | 943020 | 812 | 94.3078 | 8.12 0:00 | 100.00 | o
008 | solicetke o Lo3.1635| 811 | 93.1679 | 8.1 0.00 | 100.00 | o
fJ, F EE ETh is sy a]ceeftinbtle;:ltkionally
B L-R VRS DRI R-ARE PR K 0-ALMR. LRA. AR, L. LEX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire.

} W
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A% ; oA B & A i
No. : Name of Test Items External short circuit
ki ik Mj ?x‘z;iﬁ“iiramre KRR
Sample No. Sample Status ' C Other Event
001 1@\*(1[?‘1:???&3@ 58. 4 0
Uiz 1(:\{(1':(";5?{[1?&3;&& 58. 2 0
i chérziﬁﬁfﬁfged 58.5 o)
004 1L'Y(1‘,C;gﬁ?§1§ged 58. 2 0
005 50{;38%??&&@ 58.0 0
006 ﬁfJégC;ﬁﬁ?ﬁ;%rged 58.1 0
aoi ﬁDngcgﬁﬁfﬁﬁggd 58.3 )
008 10C?'gcgﬁl%l'?£§ged 58.1 0
PFZH This space i-n:inl;kibnally left
% DR RAZ FRK O-AMA. K., L#E.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% 6 RRAE LM | i
No. Name of Test Items Impact
= 2.0 2 ou
5t 5 &R A M%?%@ﬁ%m P
Sample Noy Sample Status ax. xturnfanc emperature e Bt
1CYC 50%A-R ’
e 1CYC 50% Capacity 138. 4 o
1CYC 50%A 4t r
o 1CYC 50% Capacity 131.6 o
1CYC 50%%L & —
ull ICYC 50% Capacity 137. 2 0
1CYC 50%A & =,
- 1CYC 50% Capacity 129.1 0
1CYC 50%% & _
e ICYC 50% Capacity 116, 2 0
= his space intentionally left

blank

%ix: DR F-R K 0-RMk. LK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j- = . #MRE L£AF | LAE

No. Name of Test Items Overcharge
Haths AR D
Sample No. Sample Status Other Event

014 1CYéCIzLC1ﬁ?zEzErged °

015 1CYé¥Sﬁf§1§ged °

016 1CYécfggﬁyézE§ged °

017 ICY(ljcggﬁyéﬁiged £ °

018 R i v °

019 5003825?:? ZE?rged °

020 socigcggﬁf Z?lf’ged °

e 50CYCTEA T 0o

50CYC Fully charged

RS This space intentionally left blank

&z D-MAR F-ARLK O-RMHR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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55 3 ARA B L AR 5 I T
No. Name of Test Items Forced discharge
o 4 vk A
:j—n:;f I\_EJ- S:i;‘lje/l}sit;us iﬁ?&i ¢
022 s 1?%i%cfarged 0
023 1CYC chjlc f%iz?arged 0
024 5% Lo lf?%ibz(cfarged 0
025 o fﬁizfarged Y
026 1CYC 1chj{lC fiﬁfcfarged 0
027 o B lgji%iﬁfc?arged 0
028 1CYC 1FCuY1C 17?%&?&1:&@& 0
029 1CYC 1FCJ{1C lj?%if?c?arged 0
030 1CYC 1151}1C 1%%%?@%1 0
031 1CYC gff%iﬁfcfarged 0
032 50CYC5 (i:cflc fiﬁifarged 0
033 SOCYCS(;SJICI;;E%ECEEarged 0
034 50c3{c5 Ochlc 1?%i?c?ar’gﬁe; 0
035 Rt %iclfﬁiﬁfc?arged 0
036 50CYC5(§51C1%%1?cfarged 0
037 50CYC5 (;folclj? %i?cf‘arged o
038 50cyc5OFCuY1C 1%;3 %iﬁfcfarged 0
039 SOCYCBOFCJIC I;f%iﬁfcfarged O
040 SOCYCS%CUY ICI%%i?c?arged 0
041 50CYC5 Opcjlc 1‘%%&?&%1 0
Bk DMK F—RLK O0-AMRAR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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